4. Environmental Setting (Affected Environment), Impacts, and Mitigation Measures

4.7 Hazards and Hazardous Materials

4.7 Hazards and Hazardous Materials

Sections Figures Tables
4.7.1 Setting / Affected 4.7-1 Environmental Cases Near 4.7-1 Environmental Cases Identified Within
Environment Project Components — 0.25 Mile of the Project Area
4.7.2 Regulatory Framework Northern Portion 4.7-2 Schools in the Vicinity of Project
473 Evaluation Criteri 4.7-2 Environmental Cases Near Components
/-3 Evaluation Lriteria Project Components —

4.7-3 Applicable Regional and Local Plans
and Polices Relevant to Hazards and
4.7.5 Direct and Indirect Effects Hazardous Materials
of the Proposed Project

4.7.4 Approach to Analysis Southern Portion
[...]
These project components would be located within 0.25 mile of a school. As discussed above
under Impact 4.7-1, project construction could require the use of small quantities of fuel,
lubricants, paints, and solvents.

The hazardous materials storage and stormwater permitting requirements discussed under

Impact 4.7-1, above, impose performance standards on the construction activities that would
ensure the risk of release of hazardous materials during construction would be low. Therefore, the
potential for a hazardous materials release during construction to result in increased exposure to
hazardous materials at the nearby schools (see Figure 4.7-1 and 4.7-2) is remote; therefore, this
impact is less than significant.

Hazardous air emissions are toxic air contaminants identified by the California Air Resources
Board. Construction would result in the short-term emissions of diesel particulate matter (DPM),
a toxic air contaminant, within 0.25 mile of schools. However, based on a screening-level
analysis discussed in Section 4.10, Air Quality, DPM emissions would be less than the Monterey
Bay Unified Air Pollution Control District’s increased cancer risk threshold. Thus, this would be
a less-than-significant impact.

All Other Project Components

None of the other proposed project components are located within 0.25-mile of a school. No
impact would result.

Impact Conclusion

The new Desalinated Water Pipeline, new Transmission Main, ASR Pipelines, and Ryan Ranch-
Bishop Interconnection Improvements Pipeline would result in a less-than-significant impact
from the handling of hazardous materials within 0.25 mile of schools during construction.

Mitigation Measures

None proposed.

CalAm Monterey Peninsula Water Supply Project 4.7-32 ESA /205335.01
Draft EIR/EIS January 2017



4. Environmental Setting (Affected Environment), Impacts, and Mitigation Measures

4.7 Hazards and Hazardous Materials

Impact 4.7-5: Increased risk of wildland fires during construction. (Less than Significant)

New Transmission Main, ASR Pipelines, Terminal Reservoir, Ryan Ranch-Bishop
Interconnection Improvements, Main System-Hidden Hills Interconnection
Improvements, and Carmel Valley Pump Station

As illustrated in Figure 4.7-2, the new Transmission Main, ASR Pipelines, Terminal Reservoir,

Ryan Ranch-Bishop Interconnection Improvements, Main System-Hidden Hills Interconnection

Improvements, and Carmel Valley Pump Station are proposed in or near areas classified by CAL
FIRE as High or Very High Fire Hazard Severity Zones.

California regulations governing the use of construction equipment in fire prone areas are
designed to minimize the risk of wildland fires during construction activity (e.g., PRC Sections
4411 et seq.). These regulations restrict the use of equipment that may produce a spark, flame, or
fire; require the use of spark arrestors on construction equipment that has an internal combustion
engine; specify requirements for the safe use of gasoline-powered tools in fire hazard areas; and
specify fire suppression equipment that must be provided onsite for various types of work in fire
prone areas. In addition, the California Fire Code addresses the fire safety of general construction
operations. The construction contractor must comply with these regulations and any additional
requirements imposed by CAL FIRE or the local fire protection departments. With compliance,
the impact associated with an increased risk of wildland fires during construction of the
Highway 68 interconnection improvements and the Carmel Valley Pump Station would be less
than significant.

Further, as noted above under Impact 4.7-3, the Terminal Reservoir and portions of the New
Transmission Main and ASR Pipelines are located in an area with the potential for undiscovered
UXO. This area is also a Very High Fire Hazard Severity Zone as shown on Figure 4.7-2.
Explosions of ordnance could result in wildfires that could be severe. As described under

Impact 4.7-3, compliance with permit requirements from the City of Seaside would ensure that if
UXO is encountered, it is safely handled, reducing the risk of wildfire caused by accidental
detonation of UXO to a level that is less than significant.

All Other Proposed Facilities

None of the other project facilities are located within or near an area classified by CAL FIRE as a
High or Very High Fire Hazard Severity Zone; however, construction activities could temporarily
increase fire risk. With compliance with California Fire Code regulations for construction, the
potential impact associated with an increased risk of fire during construction of all other project
components would be less than significant.

Impact Conclusion

The proposed project would result in a less-than-significant impact from potential increased fire
risk during construction.

CalAm Monterey Peninsula Water Supply Project 4.7-33 ESA /205335.01
Draft EIR/EIS January 2017



4. Environmental Setting (Affected Environment), Impacts, and Mitigation Measures

4.7 Hazards and Hazardous Materials

Mitigation Measures

None proposed.

4.7.5.2 Operational and Facility Siting Impacts

Impact 4.7-6: Create a significant hazard to the public or the environment through the
routine transport, use, disposal, or accidental release of hazardous materials during
project operations. (Less than Significant)

Project components that would involve the storage and use of hazardous materials are discussed
below.

Subsurface Slant Wells

Periodic maintenance of the subsurface slant wells would be required every 5 years. Maintenance
workers would lower mechanical brushes into the slant wells to mechanically clean the screens. If
chemical cleaning products are needed for maintenance, only environmentally inert products
would be used.

Access to and the use of cleaning equipment for well maintenance would require the use of the
same types of vehicles and equipment used during construction. Similar to construction, petroleum
products, such as gasoline, diesel fuel, lubricants, and cleaning solvents could be utilized to fuel and
maintain maintenance vehicles and equipment. The routine use or reasonably foreseeable upset and
accident conditions could result in inadvertent releases of small quantities of these hazardous
materials into soil and surface water. However, compliance with the various regulations regarding
the safe transport, use, and storage of hazardous materials (see Section 4.7.2, Regulatory
Framework) as well as the NPDES General Construction Permit requirements would ensure this
impact is less than significant, similar to as discussed above in Impact 4.7-1. The SWPPP would
identify the hazardous materials to be used during slant well maintenance and would describe spill
prevention measures, equipment inspection requirements, equipment and fuel storage, and spill
response protocols. No mitigation measures are proposed.

MPWSP Desalination Plant

The operation of the MPWSP Desalination Plant is discussed in Section 3.2.2., The desalination
process would use chemicals during the pretreatment of the seawater, the post treatment of the
desalination water and for cleaning the membranes; they are listed in Table 4.7-5 and include
sodium hypochlorite, sodium bisulfite, sodium hydroxide, zinc orthophosphate, strong bases or
acids, carbon dioxide, lime, sodium hydroxide, and flocculating agents.

The MPWSP Desalination Plant operations would involve the use and storage of chemicals to
remove performance-reducing deposits from the pretreatment filtration system and reverse
osmosis (RO) membranes, as well as chemicals to adjust product water quality. The types and
amounts of chemicals that would be utilized in the MPWSP Desalination Plant treatment
processes are listed in Table 4.7-5.

CalAm Monterey Peninsula Water Supply Project 4.7-34 ESA /205335.01
Draft EIR/EIS January 2017



4. Environmental Setting (Affected Environment), Impacts, and Mitigation Measures

4.7 Hazards and Hazardous Materials

MPWSP DESALINATION PLANT (;—/EBI\/II_CES)Z ?NATER TREATMENT CHEMICALS
Approximate
Chemical Usage
Chemical Application (poundsl/year)
Sodium Hypochlorite Pretreatment / Post-treatment 140,000 / 55,000
Sodium Bisulfite Pretreated source water 85,000
Carbon Dioxide Post-treatment 420,000
Lime Post-treatment 960,000
Sodium Hydroxide Post-treatment 55,000
Orthophosphate Post-treatment 30,000
RO Cleaning Chemicals (various) | RO membrane cleaning To be determined
Coagulant (if needed) Pretreatment To be determined

SOURCE: RBF Consulting, 2013; CalAm, 2014.

Pretreatment Process. As discussed in Section 3.2.2 of Chapter 3, Description of the Proposed
Project, source water would be pretreated using pressure filters or multimedia gravity filters to
remove suspended solids, microbes, and other contaminants such as iron and manganese. Routine
backwashing of the pretreatment filters would occur each day. Backwashing the pretreatment
filters would require that a chlorine solution (sodium hypochlorite, similar to bleach) be added to
the backwash water supply to control bacterial growth on the filters. If data collected during the
pilot program indicates that a chemical coagulant (e.g., ferric chloride, a commonly used
coagulant) is needed in the pretreatment process, the backwash effluent would be treated to
remove the coagulant chemical prior to discharge. Waste effluent produced during backwashing
would flow by gravity from the pretreatment filters to two 0.25-acre, 6-foot-deep lined backwash
settling basins. Suspended solids in the waste effluent would settle to the bottom of the basins,
and the clarified water would be decanted. Approximately 0.4 million gallons per day (mgd) of
decanted backwash water may be pumped to the Brine Discharge Pipeline, blended with brine
produced by the RO system, and discharged to the existing MRWPCA ocean outfall.
Alternatively, the decanted backwash water could be blended with source water before
undergoing pretreatment and the RO process. Sludge formed by the solids in the backwash
effluent would be periodically removed from the backwash settling basin and disposed of at a
sanitary landfill.

RO System. The RO system would remove salts and other minerals from the seawater. The RO
membranes would be cleaned to remove the accumulation of silts or scale, which reduces
membrane performance. The RO system is expected to require cleaning two to three times per
year. The RO membranes would be cleaned by circulating a cleaning solution (comprised of
strong bases or acids) through the membranes and then flushing the membranes with clean water
to remove the spent cleaning solution and waste effluent from the RO system. The spent cleaning
solution and waste effluent would be discharged into a collection sump, chemically neutralized,
then pumped into tank trucks and transported to an offsite disposal site.

CalAm Monterey Peninsula Water Supply Project 4.7-35 ESA /205335.01
Draft EIR/EIS January 2017



4. Environmental Setting (Affected Environment), Impacts, and Mitigation Measures

4.7 Hazards and Hazardous Materials

Desalination Plant Post-Treatment Process. Desalinated water would be disinfected and treated
with chemicals to adjust alkalinity and hardness. The primary disinfectant is a solution of sodium
hypochlorite.

Bulk storage of these chemicals would be located in various 5,000- to 10,000-gallon tanks with
secondary containment located within the process and electrical building. The capacity of the
chemical storage tanks would vary by chemical. The design of the process and electrical building
would incorporate all regulatory requirements for hazardous materials storage, such as spill
containment features that exceed the capacity of the tanks; segregation of individual chemicals to
prevent mixing in the case of accidental spillage; and appropriate alarm and fire sprinklers.
Chemicals that have specific reactivity risks with one another will be stored at opposite ends of
the storage area to reduce the potential risk of mixing. Lime and carbon dioxide would be used
for post-treatment. In addition, a 750-kilowatt (KW) emergency diesel-gas powered generator and
2,000-gallon double-walled, aboveground diesel storage tank would be installed adjacent to the
process and electrical building for emergency backup.

CalAm would be required to implement the project in accordance with all applicable laws and
regulations governing hazardous materials storage, handling, and disposal. These regulations are
designed to protect worker safety, provide for the safe storage and use of hazardous materials,
reduce the potential for accidental releases, track and clean up accidental releases, and ensure that
hazardous wastes are disposed of appropriately. A summary of these laws and regulations is
provided in Section 4.7.2, Regulatory Framework. For example, California Fire Code, Article 80,
requires all chemical storage and handling systems be designed and constructed to ensure the safe
storage and handling of hazardous materials. Some of the requirements specifically applicable to
the proposed project include spill control in all storage, handling and dispensing areas, separate
secondary containment for each chemical storage system, and separation of incompatible
materials with a non-combustible partition. These requirements reduce the potential for a release
of hazardous materials and for mixing of incompatible materials that could pose a risk to workers,
the public, and the environment.

As required by law, CalAm would submit a HMBP for the proposed project to the Monterey
County Environmental Health Division prior to the start of project operations. The HMBP is
required to include information on hazardous material handling and storage, including
containment, site layout, and emergency response and notification procedures in the event of a
spill or release. In addition, the plan requires annual employee health and safety training. The
plan must be approved by the County prior to commencement of project construction and the
proposed project would be subject to post-construction compliance inspections. The HMBP
would also provide the local agencies with the information they need to plan appropriately for a
chemical release, fire, or other incident, which would reduce the potential for an accidental
release to cause harmful health effects to workers or the public or substantial degradation to soil
or water quality.

Transportation and disposal of wastes, such as spent cleaning solutions, would also be subject to
regulations for the safe handling, transportation, and disposal such as the California Labor Code,
Section 6300 et seq., California Vehicle Code Sections 32000 et seg., and Health and Safety Code,

CalAm Monterey Peninsula Water Supply Project 4.7-36 ESA /205335.01
Draft EIR/EIS January 2017



4. Environmental Setting (Affected Environment), Impacts, and Mitigation Measures

4.7 Hazards and Hazardous Materials

Sections 25100 et seq. Transporters licensed to haul hazardous wastes are required to meet
requirements for training, secondary containment, and placarding to reduce the potential for a
release of hazardous materials during transport to disposal facilities. Compliance with these various
regulations would ensure this impact is less than significant. No mitigation measures are proposed.

ASR-5 and ASR-6 Wells, and Terminal Reservoir

Water recovered from the two proposed ASR injection/extraction wells would be chlorinated
using sodium hypochorite for disinfection prior to being conveyed into the distribution system.
The existing disinfection system has sufficient capacity to treat ASR product water extracted
from all six ASR injection/extraction wells (e.g., the four existing ASR injection/extraction wells
[ASR-1, ASR-2, ASR-3, and ASR-4] and the two new wells [ASR-5 and ASR-6] proposed under
the MPWSP). The disinfection chemicals for the proposed ASR-5 and ASR-6 wells would be
stored at the existing chemical/electrical control building at the Phase | ASR facilities site. The
existing disinfection system includes a 5,000-gallon sodium hypochlorite tank with double